H 'TAC H l LIST NO. 0579

ELECTRIC TOOL PARTS LIST

B CIRCULAR SAW 19951019
Model C 7SC (E2)




PARTS c7sC
'LEO"-‘ CODE NO. DESCRIPTION u:%n REMARKS

1 879- 139 SAW BLADE (COMBINATION) 185MM — D19 HOLE 1

1 TCT SAW BLADE 185MM — D16 HOLE — NT 18| 1 | FORUSA

2 | 990-085 | SAW COVER ASS'Y 1| INCLUD4

3 | 848-219 | MACHINE SCREW M4X18 (10 PCS.) 3

4 HITACHI LABEL 1

5 | 957-084 | WASHER (B) 1

6A | 311-186 | BOLT M8 1

7 | 800-1VV | BALL BEARING 8001VVCMPS2L 1

858-130 | RUBBER RING 1

8 | 306-913 | GEAR COVERASS’Y 1 | INCLUD.8,10,11
10 | 961-7209 | CUSHION 1

11 | 849-784 | FLAT HD. SCREW M6X20 (10 PCS.) 1

12 | 954-812 | METAL 1

13A| 311-185 | SPINDLE GEAR 1

13A| 311-198 | SPINDLE GEAR 1| FORUSA

14 | 873-095 | O—RING (P — 18) 1

15 | 9840-867 | BEARING HOLDER 1

16 | 990-298 | SEAL LOCK FLAT HD. SCREW M5X10 2

17 | 981-807 | BUSHING 1

18 | 620-2vV | BALL BEARING 8202VVCMPS2S 1

19 | 990-097 | SAFETY COVER 1
20 | 957-062 | RETURN SPRING 1
21 | 940-868 | BEARING CAP 1
22 | 949-453 | SPRING WASHER M4 (10 PCS.) 3
23 | 949-218 | MACHINE SCREW M4X10 (10 PCS.) 3
24 | 961-368 | DISTANCE PIECE 1
25 | 963-757Z | WASHER (A) 1
25 | 990-098 | WASHER (A) 1 | FOR D16 HOLE FOR USA
26 | 949-425 | WASHER M6 (10 PCS.) 1
27 | 949-455 | SPRING WASHER M8 (10 PCS.) 1
28 | 849-313 | WING NUT M6 (10 PCS.) 1
20 | 986-723 | MACHINE SCREW (W/WASHERS) M4X8 1
30 | 990-098 | LEVER 1
31 | 949-215 | MACHINE SCREW M4X8 (10 PCS.) 1
32 | 930-446 | TAPPING SCREW (W/WASHER) D4X16 2
33 | 900-093 | TAILCOVER 1

34 | 962-782 | HEX. SOCKET SET SCREW M5X8 2

35 302-434 MACHINE SCREW (W/WASHERS) M5X45 (BLACK) 3

36 | 956-636 | TAPPING SCREW (W/WASHER) D4X25 3

37 NAME PLATE 1

37 NAME PLATE 1 | FORUSA

38 | 954-580H | HOUSING ASS'Y (GREEN) 1 | INCLUD.34,54
38 | 308-715 | HOUSING ASS'Y 1 | INCLUD.34,54 FOR USA
39 | 931-701 | BEARING LOCK 1
40 | 608-VVM | BALL BEARING 608VVMC2EPS2L 1
41 | 980-685 | CHOKE COIL 1| FORNZL
42 | 958-140 | CONNECTOR 50081 (10 PCS.) 2

43 | 981-373 | TUBE (D) 2

44 | 938-108 | TERMINAL 1| FORNZL

45 | 994-273 | NOISE SUPPRESSOR 1| FORNZL

46 | 963-756Z | SWITCH (2P PILLAR TYPE) W/SAFETY LOCK 1

=: ALTERNATIVE PARTS

10— 95



PARTS C7sC
Mo | cobeno. DESCRIPTION b REMARKS

46 | 057-747 | SWITCH (A) (1P SCREW TYPE) W/LOCK 1| FORINA

47 | 954-585H | HANDLE COVER (GREEN) 1

48 | 930-703 | BRUSH TERMINAL 2

49 | 900-108H | STATORASS'Y 230V 1| INCLUD 48

49 | 958-128) | STATORASSY 115V 1 | INCLUD.48

48 | 990- 106E | STATOR ASS'Y 220V — 230V 1 | INCLID.48 FORSYR

49 | 990- 106K | STATOR ASS'Y 220V — 230V 1 | INCLUD.48 FOR INA

50 | 843-430 | MACHINE SCREW (W/SP. WASHER) M5X80 2

51 | 987-840 | FAN GUIDE 1

52 | 990-112E | ARMATURE 220V — 230V 1

52 | 990-112U | ARMATURE ASS'Y 115V 1 | INCLUD.7 40

53 887 - 981 LOCK LEVER 1

54 | 957-051 | BRUSHHOLDER 2

55 | 999-043 | CARBON BRUSH (1 PAIR) 2

56 935-829 BRUSH CAP 2

57 | ©53-327 | CORD ARMOR DB.8 1

57 | 838-051 | CORD ARMOR D10.1 1

58 | 500-226Z | CORD 1 | (CORD ARMOR De&.8)

58 | 500-413Z | CORD 1 | (CORD ARMOR D10.1) FOR USA

58 | 500-245Z | CORD 1 | (CORD ARMOR D10.1) FOR SYR

58 | 500-408Z | CORD 1 | (CORD ARMOR D8.8) FOR INA

50 | 937-831 | CORDCLP 1

80 | 984-750 | TAPPING SCREW (W/FLANGE) D4X18 2

61 | 941-055 | WING BOLT M8X15 1

62 941-056 SPRING 1

63 | 957-080 | BASE ASS'Y 1 | INCLUD.61,62.84

63 | 990-101 | BASE ASS'Y 1 | INCLUD.84 FOR USA

84 | 990-318 | WING BOLT (WWASHERS) MeX15 1

85 | 849-515 | ROLL PIN D6X30 (10 PCS.) 1

68 | 957-073 | BOLT (SQUARE) M6X25 1

87 | 990-103 | EARTH PLATE 1| FOR USA

68 | 990-104 | TAPPING SCREW (W/SP. WASHER) D4X12 1 | FOR USA

89 | 990-100 | RING D15.9A.D14.5 1| FORUSA

70 | 949-509 | RIVET D2.5X3.2 (10 PCS.) 2 | FORUSA

71 311-197 WASHER 1

10 -95

«: ALTERNATIVE PARTS



STANDARD ACCESSORIES

C7sC

F-"N? CODE NO. DESCRIPTION u'é‘éb REMARKS
501 | 984-964 | GUIDE . 1| FORNzZL
502 | 961-524 | WRENCH (HEX. SOCKET 10/19MM) 1
OPTIONAL ACCESSORIES
M. | copE No. DESCRIPTION faedd REMARKS
801 | 990-092 | SIDE HANDLE ASS'Y INCLUD.802 — 607
602 | 957-071 | PLATE
603 | 848-458 | SPRING WASHER M10 (10 PCS.)
804 | 998-888 | HEX.CAP NUT M10
805 | 040-454 | SPRING WASHER M5 (10 PCS.)

606 | 948-237

MACHINE SCREW M5X12 (10 PCS.)

607 | 981-828

SIDE HANDLE

wd bk fed fad N FNS b (et | ad |

608 | 980-0061 GUIDE ASS'Y INCLUD.609,6810
609 | 941-055 WING BOLT M6X15
610 | 941-058 SPRING

— —

=: ALTERNATIVE PARTS

Printed in Japan

10~ 985



